

Adult/Geriatric Medication Worksheet – Current Medications & PRN from 0700-1400 current day

Generic Name	Dosage with route and schedule	IVP-List diluent solution, volume, and rate of administration IVPB- List concentration and rate of administration	Patient specific therapeutic reasoning	Patient specific teaching with reasoning
Ondansetron Brand name- Zofran		Dilute with 50ml NS/D5W and inject over 2-5 minutes for IV administration	Nausea and vomiting prevention	<p>BLACK WARNING May increase the risk of developing prolonged QT interval of the electrocardiogram, hence fatal heart rhythm.</p> <ol style="list-style-type: none"> 1. can cause GI obstruction, drink a lot of fluids. 2. report hypersensitivity reaction 3. can cause dizziness, call to get out the bed. 4. may cause weakness so do not handle heavy machines.
Metoprolol Brand name Lopressor		100mg/day po initially in single dose; adjust dosage at weekly interval or longer. Do not exceed 400mg/day	To treat hypertension and chest pain	<ol style="list-style-type: none"> 1. take immediately after meals 2. avoid alcohol 3. diarrhea 4.
Levofloxacin Fluoroquinolones		IV administration. Infuse 250-500mg over 60 minutes or 750mg over 90 minutes	Antibiotic to treat different bacterial infection. Used to treat people exposed to anthrax or some types of plague	<ol style="list-style-type: none"> 1. drink extra fluids 2. let us know if you have muscle pain especially in calf. 3. take the med one hour before meals or two hours after meals 4. finish the dose as recommended to prevent drug resistance

Adult/Geriatric Medication Worksheet – Current Medications & PRN from 0700-1400 current day

<p>Vancomycin Brand name Vancocin</p>		<p>2g divided either as 500mg q6hr or 1g q12hr. Initial daily dose should be no less than 15mg/kg.</p> <p>15mg/kg IV over 1-2 hr.</p>	<p>Antibiotic used to treat an infection of the intestine caused by clostridium defficile.Also used to treat staph infections.</p>	<p>1.report any abdominal pain because it can cause bladder pain</p> <p>2.report bloody or cloudy urine</p> <p>3.can cause dry mouth, drink a lot of fluids.</p> <p>4. report any numbness and tingling in hands, feet, or lips</p> <p>4.</p>
<p>Prednisone corticosteroids</p>		<p>5-30mg taken once per day increased by 5mg every 2-3 days to the lowest effective dose</p>	<p>Used to decrease inflammation and allergic disorders</p>	<p>1.increase intake of calcium due to bone loss</p> <p>2.avoid blood thinners because it causes bruising.</p> <p>3.report difficulty urination</p> <p>4.report any sign and symptoms of hypoglycemia</p>
				<p>1.</p> <p>2.</p> <p>3.</p> <p>4.</p>
				<p>1.</p> <p>2.</p> <p>3.</p> <p>4.</p>

Adult/Geriatric Medication Worksheet - Current Medications & PRN from 0700-1400 current day

				1. 2. 3. 4.
				1. 2. 3. 4.
				1. 2. 3. 4.

Medication reference: drugs.com

Medscape

epocrates